
VIDYA ACADEMY OF SCIENCE AND TECHNOLOGY TECHNICAL 

CAMPUS,  KILIMANOOR, THIRUVANANTHAPURAM - 695602 

Accredited by NAAC with ‘B++’ grade 

QUESTION BANK 

STRUCTURAL ANALYSIS - II 

MODULE 1 
 

1. 
Define shape factor. Obtain the shape factor for solid circular section of 

diameter D. 

KTU June 

2022 QP 
3 Marks 

2. 
Mention the advantages and disadvantages of approximate method of 

analysis. 

KTU June 

2022 QP 
3 Marks 

3. 

Determine the plastic moment carrying capacity Mp for the continuous 

beam shown in figure below. Take load factor = 1.5. 

 

KTU June 

2022 QP 
14 Marks 

4. 

Analyse the frame shown below for mid-span positive moment on span FG, 

using Substitute frame method. Total dead load is 15kN/m and total live 
[...]
KTU 

Model QP 
3 Marks 

6. 

Find all the joint displacements for the beam in Figure 5, using direct stiffness 

method. 

 

KTU 

Model QP 
14 Marks 

7. 

Find the joint displacements for the pin-jointed truss shown in figure,  using 

direct stiffness method. 

 

KTU 

Model QP 
14 Marks 



8. 

a. How global stiffness matrix can be derived from the element stiffness 

matrix. 

b. Analyse the continuous beam shown in Figure, using direct stiffness 

method and find the bending moments. 
 

 

KTU Dec 

2020 

5 Marks 

15 Marks 

9. 

Analyse and draw bending moment diagram for the frame shown in Figure 9. 

using direct stiffness method. 
 

 

KTU Dec 

2019 
15 Marks 

10. 

1.What is direct stiffness method? 
2.Analyse a continuous beam ABCD by direct stiffness method. Assume EI 

is constant for all the members. The three spans AB, BC and CD are 4 m 

long. The extreme ends A and D are fixed. At the continuous joints B and 

C, roller supports are provided. BC span carries a central concentrated 

load of 10kN and CD span carries a UDL of 2kN/m. Draw the BMD. 

KTU Dec 

2019 

KTU Dec 

2020 

3 Marks 

 

 

15 Marks 

11. Discuss the procedure of Direct Stiffness Method in the matrix analysis. 
KTU May 

2019 
5 Marks 

12. 

Analyse the continuous beam shown in fig. 5 using Direct Stiffness Method 

shown in figure and develop the BMD. 
 

KTU May 

2019 
15 Marks 

13. Explain Direct Stiffness Method in the matrix analysis. 
KTU May 

2019 
5 Marks 

14. 

Analyse the beam shown in figure 6 using Direct Stiffness Method shown 

in figure and determine the member forces and moments. 
 

 
 

KTU May 

2019 
15 Marks 

 

 



MODULE 5 
 

1. 
Compare transient and steady state response of a SDOF system subjected 

to harmonic load. 
KTU Jun 

2022 QP 
3 Marks 

2. 
Define the following terms: (i) free and forced vibration (ii) damped and 

undamped vibration. 

KTU Jun 

2022 QP 
3 Marks 

3. 

Derive an expression for response of SDOF system subjected to damped 

free vibration in ‘x’ direction with mass m, spring constant k and damping 

constant c. 

KTU Jun 

2022 QP 
14 Marks 

4. 

Determine the natural frequency of the system shown in figure below. A 

weight of 300N is connected to the cantilever through a spring of stiffness 

30N/cm. The beam is 3.5cm wide and 0.5cm deep in cross section and of 

span 10cm. Given the modulus of elasticity E = 2×105 N/mm2. 

KTU Jun 

2022 QP 
14 Marks 

5. 
Derive an expression for the free-vibration response of a damped SDOF 

system (Under damped case only). 
KTU 

Model QP 
14 Marks 

6. 

A vibrating system consists of a weight of W = 100kN and a spring with 

stiffness k=20N/m is viscously damped so that the ratio of two consecutive 

amplitudes is 1/0.85. Determine a) the natural frequency of the undamped 

system, b) the damping ratio, c) the damping coefficient and d) the damped 

natural frequency. 

KTU 

Model QP 
14 Marks 

7. Discuss the concepts of vibration isolation and its applications. 
KTU Dec 

2020 
5 Marks 

8. State and explain D’Alembert’s principle. 
KTU Dec 

2020 
4 Marks 

9. 

Derive the equations for response of SDOF system subjected to damped 

free vibration in ‘x’ direction with inertia constant m, spring constant k 

and damping constant c. Draw the response diagram also. 

KTU Dec 

2020 
8 Marks 

10. 

A system vibrating with a natural frequency of 6Hz starts with an initial 

amplitude of 2cm and an initial velocity of 25cm/s. Determine the natural 

period, amplitude, maximum velocity, maximum acceleration and phase 

angle. Also write the equation of motion of a vibrating system. 

KTU Dec 

2020 
8 Marks 

11. 

a. What is critical damping 

b. What is magnification factor? 

c. Person standing on a spring produces a deflection of 1.0mm to the spring. 

Find the natural frequency and Time period. 

KTU Dec 

2019 

3 Marks 

3 Marks 

4 Marks 

12. 

A vibrating system consists of mass of 10kg, spring of stiffness                                        

240N/m and a damper with a damper coefficient of 10N-s/m. 

Determine 

a. Damping factor 

b. Natural frequency of damped vibration 

c. Logarithmic decrement 

d. Ratio of successive amplitudes 

e. Number of cycles after which initial amplitude reduced to 25%. 

KTU Dec 

2019 
10 Marks 

13. 
Write the equation of motions corresponding to the damped and undamped 

free and forced vibration. 

KTU May 

2019 
3 Marks 



14. 

a. Explain logarithmic decrement. Derive the equation for logarithmic 

decrement. 

b.Derive the response of the free vibration system with damped case and 

calculate the free vibration response of a SDOF system at time t=0.20sec 

for the following data: Natural frequency ω=12rad/sec Damping 

coefficient ξ=0.15, Initial velocity=10cm/sec, Initial displacement=5 cm. 

KTU Dec 

2018 
15 Marks 

 

***** 



CET 304: ENVIRONMENTAL ENGINEERING 
 

 

MODULE1 

No. Questions Marks  

1 What are the factors on which natural forces of purification depend?  3 KTU June 

2022 

2 Compare pressure flow and gravity flow systems adopted for water 

conveyance 

3 KTU June 

2022 

3 a)Explain briefly the different methods for population forecasting of a city?  

b)What are the various factors affecting water consumption? 

12 KTU June 

2022 

5 Explain the term design period for a water treatment plant?  4 KTU June 

2022 

6 Explain the different types of raw water intakes with sketches? 10 KTU June 

2022 

7 
Define the term “per capita demand‟. Write the factors affecting “per 

capita demand‟ and state the reasons for variations in demand. 
4 

KTU 

May 

2020 

8 The population figures of a town during the four decades i.e. 1960, 1970, 

1980 and 1990are 25,000, 30,500, 35,500 and 42, 000 respectively. Predict 

its population in the year 2000 and compare the results through 

Arithmetical progression. Geometrical progression, Incremental increase 

method and Decreasing Rate method 

10 
KTU May 
2020 

9 
Define Design period. What are the factors governing the design 

period? 
5 

KTU 
May2019 

10 In two periods each of 20 years a city has grown from 50000 to 110000 

and 160000 find  the population expected in the next 20 years and also the 

saturation population 

8 
KTU Dec 
2019 

11 
Determine the daily water demand of the city in 2031, if the per 

capita water demand is 135 lpcd and the city population records is 

as given below.  

 

Year   1961   1971   1981   1991   2001 

Population 25000,52000,94000,164000,247000 

10 
KTU 
May2019 

12 What are various type of water demand, explain 10 
KTU 

May2019 

13 Discuss the method of arriving at the quantity of water to be supplied to 

a community. 
9 

KTU Dec 

2019 

14 
 Explain Dry weather flow and wet weather flow 

9 
KTU Dec 
2018 

15 Explain the different types of sewerage system 6 
 

16 What is fire demand? How will you calculate fire demand  5 
 

 



MODULE 2 

1 Explain the function of a clariflocculator in a water treatment plant? 3 
KTU June 
2022 

2 Explain the objectives of providing aeration in the water treatment process? 3 
KTU June 
2022 

3 a) Explain the different types of settling in a sedimentation tank? 

b) What are the factors to be considered while selecting a site for a water 

treatment plant? 

10 

4 

KTU June 
2022 

4 
The maximum daily demand at a water purification plant has been estimated 

as 12 million litres per a day. design the dimension of a suitable 

sedimentation tank (fitted with mechanical sludge removal arrangements) 

for the raw supplies, assuming a detention period of 6 hours and velocity of 

a flow as 20 cm per minute.  

 

14 
KTU June 
2022 

5 Find the settling velocity of a particle of 0.06mm diameter, having a 

specific gravity of 2.65 in water at a temperature of 20C. Take kinematic 

viscosity as 1.007*10^-6 m2/sec 

6 
KTU Dec 
2019 

6 Describe any two mixing devices of coagulants with figure. 6 
KTU Dec 
2019 

7 Compare alum and iron salts as coagulants. 5 
KTU Sept 
2020 

8 
Water has to be purified for a town whose daily demand is 9 x 10^6 

litres/day. Design a suitable sedimentation tank of the water works 

fitted with sludge remover. Assume the velocity of flow, in the 

sedimentation tank as 22cm/min and the detention period as 8 hrs. 

10 
KTU Dec 
2019 

9 Define intake works in a water supply scheme? With the help of a 

neat figure, explain any one type of intake structure?  

 

5 
KTU 
Sept2020 

10 
Explain the mechanisms of coagulation  

5 
 

11 Design a plain sedimentation tank for treating 6 MLD of water. 

Make suitable assumption. Prepare a neat sketch 
9 

 

12 
Explain with sketches the types of aerators with advantages and 

limitations   
6 

 

13 
Explain different types of settling 

8 
 

 

 

MODULE 3 

1 Compare slow sand filters with rapid sand filters? 3 KTU June 

2022 

2 Explain any three types of chlorination in a water treatment plant? 3 KTU June 

2022 

3 
Design a rapid sand filter to treat 4 million litres of raw water per day 

allowing 4% of filtered water for backwashing. Half hour per day is used for 

backwashing. Assume necessary data.  

14 KTU June 

2022 



4 a) Explain the working of a pressure filter with a neat sketch 

b) Explain the Hardy cross method for water distribution network analysis 

7 

7 

KTU June 

2022 

5 Design a rapid sand filter for a town having a population of 80,000 with an 

average rate of demand180lpcd. Assume suitable data 

14  

6 With the help of a neat sketch explain the construction, working and back 

washing of a rapid sand filter.  

10 KTU Dec 

2019 

7 Enlist and explain the different layout of distribution networks 

with their merits and  demerits ?  
7 KTU 

Sept2020 

8 What are the different method of analyzing a given distribution 

system? Explain Hardy Cross method of pipe network analysis. 

10 KTU 

Sept2020 

KTU Dec 

2019 

9 Explain Equivalent pipe method of water distribution network 

analysis.  

6 KTU Sept 

2020, 

KTU 

May2019 

10 
Design a rapid sand filter to treat 10 million litres of raw water per 

day allowing 0.5% of filtered water for backwashing. Half hour per 

day is used for backwashing. Assume necessary data. 

14  

11 
Explain the theory of filtration  

5  

12 Explain and compare various disinfection methods 9 
 

13 Write a note on different types of filters 9 
 

 

MODULE 4 

1 
What are the advantages of providing a flow equalization tank in a 

sewage treatment plant? 
3 

KTU June 

2022 

2 
Compare aerobic and anaerobic wastewater treatment processes? 

3 
KTU June 

2022 

3 
Explain the working of an activated sludge wastewater treatment plant with 

a neat sketch?  
14 

KTU June 

2022 

4 
Explain the mechanism of functioning of a trickling filter plant with a neat 

sketch and also explain its advantages and disadvantages?  
14 

KTU June 

2022 

5 
Define a) Sullage b)Sewage c)Storm water d) Night soil 4 KTU 2019 

6 
Differentiate between dry weather flow and wet weather flow. 2 KTU 2020 

7 
Design activated sludge treatment unit following data: 

Population – 65000 

Avg. sewage flow – 210 l/capita/day 

BOD of raw sewage – 210 mg/l 

Suspended solid in raw sewage - 300mg/l 

BOD removal in primary treatment – 40% 

Overall BOD removal desired – 90% 

 

 

 

10 

 

 

Cusat 2010 

8 
Difference between sanitary & storm sewer 5 AU 2015 



9 
Explain attached and suspended growth processes 5  

10 
Define the term population equivalent. 2 KTU 2020 

11 
Give the flow diagram of a conventional municipal wastewater 

treatment. 

3 KTU 2019 

12 
Discuss the role of an equalization tank at a waste water treatment plant  4  

13 
Discuss in detail various biological processes available for treating waste 

water 

10  

14 
Explain primary, secondary and tertiary treatment phases 5  

15 
Design an activated sludge plant treat 6.0 Mld of domestic sewage having a 

BOD of 210 mg/l. The final effluent should have a BOD of 30 mg/l. 

9  

 

 

MODULE 5 

1 Explain the advantages of a septic tank? 
 

KTU June 
2022 

2 What are constructed treatment wetlands? 
 

KTU June 
2022 

3 
Explain the working of an upflow anaerobic sludge blanket reactor with a 

neat sketch?  
 

KTU June 
2022 

4 
Design the dimensions of a septic tank for a small colony of 150 persons 

provided with an assured water supply from the municipal head works at a 

rate of 120 litres per person per day, assume any other data you need. 

Provide a neat sketch of the designed septic tank.  

 
KTU June 
2022 

5 Design the dimensions of a septic tank for a small colony of 150 persons 

provided with an assured water supply at a rate of 120 litres per person 

per day. Assume any other data if required 

10 
KTU 
2020 

6 Explain oxidation ditch with a neat sketch. 4 
KTU 
2019 

7 What is meant by sludge thickening? List out various methods for 

sludge thickening 

6 
Cusat 
2011 

8 What are the advantages and disadvantages of oxidation ponds? 6 
KTU  
2019 

9 
Explain the working of an Up flow Anaerobic Sludge Blanket (UASB) 

reactor. Discuss any three drawbacks of UASB. 
10 

KTU 
2019 

10 What are the various factors affecting sludge digestion? 6 
KTU 
2019 

11 Describe the different stages in sludge digestion process 4 
KU 
2016 

12 Discuss any two types of sludge disposal 5 
KTU 
2020 

13 Explain wetlands and root zone systems in natural waste water 

treatment systems 

5 
 

14 Discuss natural waste water treatment systems with neat sketches 14 
 

 



QUESTION BANK 

DESIGN OF HYDRAULIC STRUCTURES (CET 306) 

MODULE 1 

1. State the function of under sluices and divide walls  (KTU MODEL QN)(6 marks)  

2.Explain Khoslas corrections  (May 2019) (5marks)    

3.State and explain Blighs theory (Apr 2018) (6marks) 

4.Explain causes of failures of weirs on permeable soils and state remedial measure (Sep 
2020)(6marks)                                   

5.Explain the failures of hydraulic structures by sub surface flow (Sep 2020)(5marks) 

6.Explain types of weirs with neat sketches (KTU model qn)(6marks) 

7.What are the limitations of Blighs theory of design of impermeable foundation(May 2019) 
(6marks)                   

8.Explain Khoslas theory (KTU model qn)(5marks) 

9.Explain the components of diversion head works(Sep2020)(6marks) 

10.Explain Khoslas theory of independent variable(May2019)(6marks) 

11.a)Sketch the layout of a diversion headworks and mark the components (June 2022)(4marks) 

b) Explain different types of weirs with neat sketches (6marks) 

c) Briefly explain Khosla’s method of independent variables. Mention the various 

corrections to be used(5marks) 

12.a) What are the causes of failure of hydraulic structures on pervious foundation? 

What remedies would you suggest to prevent them? (June 2022)(9marks) 

b) Obtain an expression for computation of floor thickness based on Bligh’s creep 

theory(3marks) 

c) Define a weir and barrage with the help of a neat sketch. (3marks) 

MODULE 2 

1Explain the components of unlined canal section with sketches (Sep2020)(6marks) 



2.Explain Kennedys theory(Sep2020)(5marks) 

3.Compare Kennedys theory and Lacys theory for design of canals through alluvial 
soils(Sep2020)(6marks) 

4.Explain different types of aqueduct(Sep2020)(5marks) 

5.What are the general considerations for canal alignment(Sep2020)(6marks) 

6.Explain the types of canal(May2019)(5marks) 

7.Draw the section of unlined canal partly in cutting and partly in filling and expalin the 
parts(May2019)(6marks) 

8.Explain cross drainage works(Ktu model qn)(5marks) 

9.Explain type of canal falls(Ktu model qn)(6marks) 

10.Explain Aqueduct and Super passage(Ktu model qn)(5marks) 

11.a) What is a canal fall? Explain its necessity. (June 2022)( (3marks) 

b) What are the factors that affect the alignment of a canal? (3marks) 

c) Explain different types of aqueducts based on the canal cross section at the 

crossing. Where will you adopt each type?(3marks) 